PB-240 005

DEMONSTRATION OF A HIGH-RATE ACTI-
VATED SLUDGE SYSTEM

Elmer L. Miller

Engineering-Science, Incorporated

Prepared for:

National Environmental Research Center

March 1975

DISTRIBUTED BY:

National Technical Information Service
U. S. DEPARTMENT OF COMMERCE




-

Between the time you ordered this report—
which is only one of the hundreds of thou-
sands in the NTIS information collection avail-
able to you—and the time you are reading
this message, several new reports relevant to
your interests probably have entered the col-
lection.

Subscribe to the Weekly Government
Abstracts series that will bring you sum-
maries of new reports as soon as they are
received by NTIS from the originators of the
[...]
of oxygen per mass -bf substrate utilized and the oxygen requirement fog
sludge oxidation are primary considerations in the selection of aeratoxs
for activated sludge facilitiés and in the estimation of the o@erating

costs of the activated sludge process.

Two principal theories~=the penetration theory and the film theory-——
have been advanced to explain the transfer of oxygen (Reference 11). The
penetration theory ,conforms to modern molecular kinetic theory which re<
lates oxygen transport across a gas-liquid interface to the kinetic energy
of the molecules and inter-molecular attractive forces. This approach
appears to offer significant insights into the mechanics of oxygen tiané~
fer but has not been mathematically developed to the point vhere oxygen

transfer in aeration basins can be modeled°

The film theory is based on a physical model in which two_fictitious
films--one liquid and one gas--exist at the gas-liquid interface. The
gas molecules are transported to the outer face of the gas film by mixiﬁg
and diffusion mechanisms° The gas molecules then diffuse across the stag-
nant gas film to the gas-1iquid interface where they dissolve in the liquid
film. The dissolved gas then diffuses through this stagnant £ilm to the
boundary between the film and the bulk liquid phase, from where it is
transported throughout the bulk liquid phase by mixing. At the present
time, the film theory 1s of greater practical value than the penetration

theory, regardless of its questionable theoretical basis.

24



Process Kinetics with Oxygen Transfer-—-

Oxygen requirements can be expressed (Reference 12) as a linear
function of the substrate removal velocity, q, and the endogenous res-

-piration rate, kd’ as follows:

UV = a(substrate removed) + b(cells oxidized) = (02 used) /day

or uv = aF(S0 - Sl)4+ bkdxlv

a(S0 - Sl) bkd(S0 - Sl)

or U = 5 + 30 ' (26)
where U = rate of oxygen used
a = oxygen requirement per unit substrate removed
b = oxygen requirement per unit cell oxidized.
S =51, .
Thus, U = ““7;f—'(a + bkd/q) (27)

The required oxygen transfer rate can be written as a function of
hydraulic residence time, 6; effluent substrate concentration, Slg_and

kinetic constants for the system, u, Y, Ks’ kd” a and b. Thus,

"= Y(So - Sl)(S1 + Ks) auS1

= + bk (28)
Bus , d

1 Y(Ks + Sl)

With reasonable estimates of kinetic constants for a given waste
treatment proceés, it is possible to ‘estimate the oxygen transfer rate
requirements for a wide range of influent, effluent and loading charac-

teristics,

Active Organism Concentration

The most important single parameter in the activated sludge growth
kinetic analysis 1is an accurate deferndnation of active cell biomaéso
Various methods and parameters have been uséd to evaluate the active
organism conceﬁtrations, Most microbiologists have used dry.weight of

suspended matter, volatile suspended solids; optical density, direct

25



cell count or viable cell count to evaluate cell concentration. Lawrence
and McCarty (Reference 13) have used elementary cellular comstituents,

such as carbom, nitrogen and phosphorus, a&s active organism concentratiocn
parameters in anaerobic kinetic amalysis. Agardy (Reference 14) used
deoxyribonucleic acid (DNA) as an activity parameter in anaerobic digesters.
Many workers have employed concentration of adenosine triphosphate (ATP) oz

dehydrogenase activity to express living cell concentration,

In the absence of a single accurate active organism concentration
parameter to describe the activity of biological syétamsD several ﬁarmmP
eters were used in this demonstration study in addition to ﬁhe traditional
mixed liquor suspended solids (MLSS) and mixed liquor volatile suspended
solids (MLVSS). The additional parameter of dehydrogenase activity and
adenosine triphosphate (ATP) were used to express biomass concentration

for comparative purposes.

PROCESS PERFORMANCE PARAMETERS

The activated sludge process incorﬁofateS'physical ahd blological
processes which, for proper design and operatioh9 requires a knowledge
of several proéess variables and their interrelationships with process
performance parameters. These independent performance parameters are

organic loading velocity, LV’ and mean cell age, Oc.

Organic Loading Velocity

One of the most important parameters of the activated sludge process
is the organic loading velocity, of the food to organism ratio. The load-
ing velocity, L,, is equal to'the mass of BOD applied per day per mass of
VSS contained in the aeration tank, (mg BOD)/(mg VSS)(déy)° The values
of loading velocities vary from a minimum of 0.05 (mg BOD)((mg VSS) (day)
for the extended aeration process to about 5 (mg BOD)/(hg VSS)(d&y) for

the high-rate, supra-activation process (Reference 15).

H

26



Organic loading velocities have also been expfessed in terms of mass
of BOD applied per day per unit volumc of aeration tank. Typical values
range from 320 to 6,400 (kg BOD)/(1,000 m3)(day) [20 to 400 (1b BOD)/
(1,000 ft3)(daY)l for extended aeration and supra-activation processes,
respectively. These volumetric loading velocity parameters neglect the
cell concentration of mixed liquor and the food to organism ratio;
however, they describe the minimum aeracion tank volume that should be

adequate for satisfactory treatment,

One of the principle objectives of this study was to define the ef-
fects of various loading velocities on the dependent variables. These
dependent variables are effluent substrate concentration, sludge charac-

teristics and nutrient removal efficiencies.

Mean Cell Age

Mean cell age, also termed mean cell or biological solids retention
time, ec, is one of the operational parameters which have been proposed
for the design and operational control of the activated sludge process.
Mean cell age is a measure of the average residence time of the organisms

in the system and can be expressed as follows:-

VXl

VX, | |
° Y~ F(X, - Xp) - (F, - F)(&_= &)

e T F(X, - X)) + F (X - X

(18)
2

where F(X2 - Xo) +F (X - X)) = loss of cells per day

2)

VX; = cells in the system.

Values for mean cell ages range from three to four days for high-
rate, 5 to 15 days for conventional and 20 to 30 days for extended

aeration activated sludge processeé°

1t should be noted that the reciprocal of Gé is the net growth rate,
which is an important parameter for control of effluent quality as well

as the entire activated sludge process.

27



Sludge Volume Index

Sludge settling and compaction characteristics are a primary requi-
site to successful operation of the activated sludge process. With a
poor settling or bulking sludge, solids carry-over will comtribute to the
‘effluent BOD and suspended solids. Poor sludge compaction will xesult in
a low concentzatisn of return sludge solids, which in turn will limit the

concentration of mixed liquor suspended solids in the aeration basin.

Sludge volume-vin_dexD SVI, 1s defined as the volume in milliiitcers
occupied per gram of activated sludge solids after a 1,000-ml mixed liquor
sample has been gllowed’to settle in a graduated cylinder for 30 minutes.
The return sludgé concentration, xr, can be egpressed in terms of sludge

volume index, SVI, as:

6 .
.. 10 Y
%R wT (29

vwhere k = constant,

Similarly, the cell concentration in the mixed liquor, Xlg can be related
to the settleability of sludge as follows:

oo 108
1 (F + Fr) SvIi

X (30)
It should be noted that when the sludge volume index is relatively
high, i.e., greater than 100, it is difficult to maintain a high cell

concentration in the mixed liquor even with a high return sludge ratio,

Rf = Fr/Fo

Organic loading velocity, LVD appears to affect the sludge settle-
ability and sludge volume index. At low loadimg velocities of less tham
0.5 (mg BOD) /(mg VSS)(day), the sludge volume index has low values and
sludge bulking i@*?arely encountered., As the loading velocity imcreases
to about 0.5 (mg BQD)/(mg VSS) (day), the sludge volume index increases
and an unstable seétling condition 1s approached. -Activated sludge sys-
tems loading velocities in the range of 0.5 to 2.0 (mg BOD)/(mg VSS)(day)
could have sludge bulking problems.

28



SECTION VI

EXPERIMENTAL PROCEDURE AND ANALYTICAL METHOD

FACILITIES

Construction of the treatment facility for the City of Chino started
in 1960, The initial facility consisted of one primary sedimentation .
tank, two oxidation ponds, one chlorination tank, one anaerobic digester,
three sludge beds and a control building. The design capacity of the
treatment facility was 0.044 m3/sec (1 mgd).

To evaluate the potential of the optimum performance activated sludge

system, construction of an activated sludge facility was completed in

1969 with the assistance of an EPA demonstration grant, The new facility
.includes two additional primary sedimentation tanks, three aeration basins,
vibratory separation screens, two secondary clarifiers, chemical feeding
equipment, a small-scale rapid sand filter bed, three small simulated
recreational test ponds and a laboratory. The additional facilities con-
structed under this grant increased the design capacity of the plant to
0.13 m>/sec (3 mgc).

The existing treatment facility and demonstraﬁion activated sludge

facility are shown by a block-line diagram in Figure 3.

Barminution

Barminution is a unit operation for screening and reduéing the size
of larger particles to a predetermined size. The process consists of
trapping oversize particles on a bar screen and passing a rotating cutter
periodically over the screen to reduce the size of the particles so that

they will pass through the screen. The unit is a Chicago Pump Model ''C"

29



© SAMPLING POINTS
POLYELECTROLVTE
001U

413

LUBIRATE

o4 SLUBEE BEDS

10 EYAPORATSON
- poNSS

Gﬂﬂpgégnsg SABPLING

. REFRIGERATOR |
i SUPERNATANT
\ \\
PLamT
INELUEDT
m i I T @gggg'{f:gsl 4) OXIDATION
BETEn ¥ 7| caririens SYSTED ¥ g PONDS
BAR SCAEER & |
BAQDIHUTED SCREEN o
: FEED PUEP %
) ? ]
E )
s ROS 4 | = t2
“Cil..  oasve activaveo s PRESSURE | STORAGE
=/ 1|=  stuese vevea 2 / FILTER TARE
= : _ FiLe -
LUASTE ACTIDOTED o vloaaTORy il B S :
SLUBEE  § : BASTE £AENBASY DAREASN
! l | SCREEY
{ } EFFLUENT

| S
CASTE DEGIRELLATIE

CHLONINE
egvacy
TARR
Y0
$vaean

AJ.

Figure 3 Water reclamation facilities of City of Chino




Barminutor for a 0.610-m (24-in.) channel and has a maximum continuous
flow capacity of 0,285 m3/sec (6.5 mgd). The unit is activated auto-
matically when a predetermined headloss occurs across the screen. The
bar screen opening in the barminutor is approximately 0.95 cm (0,375 in.).
Provisions have been made in the barminution structure for influent by-

passing through a coarse bar rack of the barminutor during maintenance
periods.

Primary Clarifiers

Primary clarifiers have been installed to remove settleable solids
for subsequent treatment by anaerobic digestion. The existing primary
sedimentation tank and the two new clarifiers are 25.9 m (85 ft) long
and 4.88 m (16 ft) wide with an average depth of 2.59 m (8.5 ft). The
effluent welr system was designed for an overflow rate of 124 m3/(day)(m)
(10,000 gal/(day)(ft)].

The clarifiers are equipped with a flight system which draws settled
sludge to the inlet end of the tank and which also skims the surface of
the tank on their return. Sludge accumulates in a single'hopper at the
head-end of the tank where it is withdrawn periodically by means of a
pumping system using two 1,090—m3/day (200-gpm) WEMCO sludge pumps con-
trolled by a sludge density meter. The skimmings are removed by hand-
operatéd dipping skimmers to a sludge hopper equipped with a 1,090-m3/day
(200-gpm) WEMCO sludge pump. -

Aeration Tanks

Three aeration tanks of varying size provided flexibility in operationmn,
Aeration tank volumes are 240, 708 and 477 m3 (63,300, 187,000 and 126,000
gal), which in various combinations at a flow of 0.13 mj/sec (3 mgd) pro-
vided hydraulic retention times ranging from 0.5 to 3.0 hr. The primary
effluent can be fed to any or all tanks through meter gates. Return
activated sludge can be introduced directlyv (v the first tank or can be

added to the effluent from the primary clarifiers,

31



Aeration Equipment

Careful consideration was given to the selection of zeration .cquip-~
ment for the proposed accelerated high-rate activated sludge system.
The new deep-cone RIMCO-SIMCAR mechanical aerators with diseolved oxygen
concentration contxol were employed. The dissolved oxygen concentration
was sensed with a Honeywell dissolved oxygen probe and was controlledv
through an automated weixr that varies the submergence of.the aerators in

order to maintain a preset dissolved oxygen concentration,

Three mechanical aerators were used, having maximum electrical energy
requirements of 11, 19 and 56 kw (15, 25 and 75 hp), respectively; and
in addition, an extra impeller designed for a 45—kw:(60-hp) driver was
purchased. Each aerator is designed so it provides épbroximately ten

inches of impeller submergence.

Anti-vortex baffles were installed in each aeration tank. The
baffles consist of two large crossed plates mounted on the bottom of the

basin beneath the aerator.

Solids Separation Facilities

Four solids separation devices--plain sedimentation secondary clari-
flers, vibratory screens, pressure filters and dissolved alir flotators--

vere employed for the separation of activated sludge during the study
period.

Secondary Clarifiers--

Two circular clarifiers are provided with sludge drawoff by suction
from three zones on each arm of the clarifier. These units are equipbed
with provisilons fo% adjusting the flow of each pickup zone. Each of the
tﬁo clarifiers 418 16.8 m (55 ft) in diaméter and has an averagé wvater
depth of 2.7 m (9 Et)- At an influent flow rate of 0.13 m3/sec (3 mgd),
the overflow rate is 25.6 m3/(m2)(day) (630 gal/(ftz)(day)] with a weir
rate of 110 m3/(day)(m) (8,900 gal/(day) (ft)). .These units are equipped
with a central feed well approximately 2.90 m (9.5 ft) in diameter.

32



Vibratory Screen Facility--

The SWECO vibratory screen separator was tested as a method for

rapidly separating and concentrating a substantial portion of the acti-

vated sludge and was followed by secondary clarifiers to capture the
 fines ‘passing through the screens. The purposes for the vibratory screens
were (1) to reduce the detention time for separating the mixed liquor,
thus reducing the potential for anaerobic conditions and thereby reducing
the possible release of sorbed or incorporated nutrients from the acti-
vated sludge cells to the effluent: (2) té prbvide a means for separat-
ing filamentous sludges should they develop under the high loading rate
conditions; and (3) to provide a mixed liquor separating system that would
be compatible with the goal of reducing the plant size. A two-week irial
run on separating mixed liquor in a nearby conventional activated.sludge
treatment facllity suggested that overflow rates with vibratory screens
could be two to three times the level of conventional gravity secondary
settling, Each screen unit was equipped with a spray system consisting

of nozzles mounted in a piping configuration similar to the spokes of a
wheel, The system was automated so that the sprayers would activate for

a short iqterval at an adjustable frequency. Each screen was fed from a

common trough. The flowrate of the feed was controlled by an adjustable

V-notch weir.

Eight SWECO vibratory screens were installed. Six of the units were
mounted on two supporting beams and two units were mounted over hoppers
leading to two sludge pumps. One pump was set up to pump the sludge to

the digester and the other to return the sludge to the aeration tanks.

Two of the eight screens were stacked in series configuration so that
the screening could be done in stages. These two units were equipped
with 0.044-mm opening (325-mesh) screens, followed in one case by a
0.029-mm opening (500-mesh) nylon screen and in the other case by a
0.014- by 0.105-mm opening (720- by 140-mesh) dutch twill stainless steel
screen, The remaining six screen units were equipped as follows: two
with a 0.044-mm opening (325-mesh) stainless steel screens, two with

0.037-mm opening (400-mesh) stainless steel screens, one with 0.029-mm

33



opening (500-mesh) nylon screens and one with 0.014- by 0.105-mm opening
(700- by 140-mesh) dutch twill stainless steel screems.

Pressure Fllerxation Unit—-

A small repid sand filtration facility was conmstructed to polish
secondary effluent before dischafging into three small ponds. The unit
consisted of a 0,914-m (36-in.) diameter INFILCO standard rapid sand
filter., The faéility is equipped with a feed pump, a baékw&sh,étorag@
tank and pump, a chemical feed pump and a batch tank,

Dissolved Air Flotation Unit--

An EIMCO pilot dissolved air flotation plant was leased in am effort
to thoroughly investigate alternative solids separation systems., The
pilot unit was approximately 1.52 m (5 ft) in diameter and was equipped
with a complete float ékimming<systém, bottoms rakes and a drawoff for
settled solids. The unit was also equipped with EIMCO's two-étage pres-
surization system for dissolving air in a recycle stream drawn from the
effluent of the unit.

Chlorination Facilities

Existing chlorination facilities were enlarged by the additiom of
another W & T A=731 V-notch 400-16 Chlorinatox. The existing 108~m3
(28,600-gal) chlorine contact tank was retained which providea retention
time of 13.8 minutes at a flow rate of 0.13 m /sec (3 mgd)

Chemical Feed Facilities

A chemical feed system was installed as a backdp to aid in the overall
wastewater treatment, particularly 1if polymer afds were needed for mixed
liquor separation or chemical treatment was needed for phosphate removal.
The overall Prado Dam (Chino area) plans called for using the plant efflu-
ent for recreational purposes. The chemical feed facilities were designed
so that polymer, alds and/or chemicals could be added at any point in the
treatment facility (from raw wastewater to secondary effluent)., Due to

time constraints, the chemical feed system was not used extensively during
the 15-month study.

34



The chemical feed facilities included a 1.08—m3 (285-gal) storage
tank, a 0.12--m3 (33-gal) reserve tank and a variable-speed.positive-
displacement pump which could bé paced to the plant influent flowrate.
The chemical feed facilities also included a variable-speed pumping unit
and a lined 15.1-m3 (4,000~gal) liquid chemical storage tank.

Recreational Eutrophication Ponds

Three existing oxidation ponds of 3,750-, 3,750- and 23,400-m3
(3.04~, 3.04- and 19.0-(acre)(ft)] capacity, respectively, and 1l.1-m
(3.5-ft) deep were augmented with three simulated recreational ponds.
The simulated recreational ponds are 1l.l-m (3.5-ft) deep and possess a

3 (0.6(acre) (£t)] each. The purpose for

capacity of approximately 740 m
the recreational ponds was to study the suitability of using the plant

effluent for recreational purposes.

OPERATION PROCEDURE

The operation procedure for the-optimum activated sludge system con-
sisted of two phases—accelerated activated sludge operation and testing

of alternative solids separation systems during the 1l5-month study.

The raw sewage from the City of Chino entered thé rectangular pri-
mary clarifiers through a barminutor. Settleable solids, removed in the
primary clarifiers, were pumped to an anaerobic digester, while clarified
wastewater was pumped coutinuously to the aeration tanks. Constant hy-
draunlic flowrate was achieved by utilizing one aeration tank as a pri-
mary effluent equalizing basin from which the primary effluent could be
pumped at a constant flowrate to the aeration system, Mixed liquox
from the aeration tanks was introduced to alternative solids separation
systems, from where return activated sludge was pumped continuously to
the aeration tanks. Sludge wasting was accomplished by pumping directly
ffom the return activated sludge lines. Digester supernatant was not re-

cycled to the plant but was discharged directly to the oxidation ponds.